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JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

94202 r.Anuesck, yn. muara, 4
Ten. : (06442) 9-23-14
daxc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14

Fax:(06442) 94347, 3-71-47

RData
Date

3ABO/ICKOW CEPTUGUKAT KAUECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

17.04.04

CBuaeTensbCTBO 0 NPUEMOYHBIX UCMbITAHUSX
Inspection cettificate

EN 10204 3.1 B

‘ J'IvMCT 1 »u3 nuctos 1
Sheet 1 of sheets 1

KonTpaxt Ne 2000-207/1ncT- 3asopckon 3aka3s Ne 3110
026/0109-0y-997 -_—
Contract Ne - : Lot: 1 Manufacturer's production order Ne
Sakasuuk: Kopnopauus ‘UHayctpuansbHbin Coto3 Nonbacca ' (UCH)ans dupmet” IYOEPKO CA®
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
KonuuecTso NUCTOB: 79
Barox Ne 65319808 KonuyecTso nadex: 14
RW-car Ne - Konu4yecTso MecCT: 14
HaumeHoBaHue tosapa: PRIME HOT ROLLED ALLOYED CTaHLlapT:
STEEL PLATES
Description of goods: WITH BORRON CONTENT Standard:
0.0015-0.0030% ASTM A6/AEM
: flatness 50% ASTM A6
Mapxa cTanu ASTMA36 ASTM A36/A36M
Grade of steel
CocrosiHue NOCTaBKu: ropsyeKkaTaHHbIn
Delivery condition: hot-rolied
Ne Homepa Homepa Paamepbl, MM KonuuectBo | Konuuecrso | Teopetuyeckun
noauu,. nnasok napTui Dimensions, mm nucTos naJek BeC,TH
: _ ; TonuwuHa WupunHa AnuHa wT/mecT Pack Theoretical
ltem Cast Ne Test Ne Thickness Width “Length | Quantity/pcs ’ weight,m.t.
1 5307 3343 9.53 1829 6096 49 9 40,866
1 1347 3340 9.53 1829 6096 30 5 25,020
[Totar 79 14 65,886

{476281AD-5B531820-B1F04903-B3AEEQ8 1}
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" Buwnnaska: -
. . Steelmaking process :

. MapTeHOBCKUMA

open hearth furnaces.

Mill's quality certificate Ne i
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Homep Xumuseckuin cocras, % Chemical composition, % G
nnask C I mn] si S P Cr Ni Cu Al | N | [Mo] Ti [As|Nb| B
Cast Ne X 100 X 1000 X 100 - X 1000
1347 16 | 89 | 22 33 1] 10 6 4 6 5 8 <20] 6 6 | <8| 26
5307 15 84 | 23 22 7 5 3 5 8 8 <20 5 7 <81 29
PE3YNbTATbl  WUCNbITAHWUNA TEST RESULTS
McnbiTaHue Ha pacTskeHne ¥ yaapHbin usrnb Tensile and impact test
Pa3mepbi 1=()  OHepruAa yaapa KU
obpasua Ot6op obpasua Tem- | Mpe- | Npe- | OtHoc. | Cyxe- impact energy
nepa- { Aen aen tue |2=(f/sm YpapHas saskocTe KCU | Waru6
Ne D.m. of Specimen Typa yAnu- 2 Impact strength
napTum specimen TeKky- | npoy- | HeHue BonokHuctas
ucnel- | yectu | HocTu 3=(%) cocraenawan
Tonuw-| wvpy-| Mecto,{ Han- | Mono-| Tarui Fibrous appearance
Ha Ha pasne XeHue Yield | Ten- Elon- Re- |4 Teeppocts
. . . Hardness
Huhe Test | point, sile gation | duc-
tion
test thick- | width,| Loca | Direc | Posi | tem- stre- Bend
Ne ness, | mm | tion | tion | tion | pera- ngth of
mm ture Reh Rm, | Lo=200 }{area Z
%] Co | N/mm2|N/mm2 % % 3Ha4eHns Values
1 2 3 Zn

3340-1 9.53 ] 40 T +20 | 353 | 431 | 27.0
3340-2 953 | 40 T +20 | 354 | 433 | 28.0
3343-1 9.53 | 40 T +20 | 319 | 469 | 27.0
3343-2 | 9.53 | 40 T +20 | 318 | 465 | 26.0

MapkvpoBka:  Mapka cTanu, pasmepsi(Mm), Ne nnasku MEXICO,1027 1,708 3HaK 3aBoAa,cAenano 8 YkpanHe

Marking: grade of steel, dimensions(mm), cast Ne MEXICO,10271 ,mark of the works,made in Ukraine

Knenmoska: Ne nnasku, Ne napTuu, Mapka cranw, ToB. 3Hak kombuHara, 10271 _k kneimo

Hard stamp: cast Ne, testNe, grade of steel, mark of the werkes=4Q271k stamp

LipeTHas JloT 1-kpacHag nonoca .

Color marking: Lot 1- red strip SIAN
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